Caterpillar assembly #1959216 drawings for  797 Truck.
* Last version maybe changed.
123

Hydraulic System Assembly 195-9216 Tank GP-HYDRAULIC(Caterpillar 797 truck)

Part NO. 195-9216
Name Tank GP-HYDRAULIC
Section Hydraulic System
Modifier -
Suitable for 797 (OHT / Truck)
SNP 5YW IESCN SEBP34301789
Updated 2018-10-30
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 797 Hydraulic System 195-9216 Assembly

195-9216 Tank GP-HYDRAULIC , S/N 5YW238-UP, Oil Sand , Part OF 192-5752 Hydraulic AR, AN Attachment
Model: Caterpillar 797
Catalog: Truck
Section: Hydraulic System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 2 6J-1126 6J-1126 PLATE-INDICATOR STEERING/FAN DRIVE) (HOT 1 N
1 3 6V-0852 6V-0852 CAP-DUST BK Oil Cooler Pressure FITTING 1 N
3 5 9T-9227 9T-9227 Screen AS HOIST Return LINES 5 Y
1 17 100-4982 100-4982 BOLT-SELF-LOCKING M16X2X45-MM M 16 N
2 20 188-6163 188-6163 PLATE-INDICATOR STEERING/FAN Drive ) (COLD) 1 N
2 21 188-6164 188-6164 PLATE-INDICATOR HOIST CYLINDER) (EXTENDED) 1 N
2 22 188-6165 188-6165 PLATE-INDICATOR HYD TANK) (BRAKE ACTUATOR) 1 N
1 26 196-1354 196-1354 Valve GP-DIVERTER BRAKE Cooling RELIEF Y 1 N
1 35 5P-8247 5P-8247 WASHER-HARD 17X32X3.5-MM THK 1 N
3 38 6V-1819 6V-1819 Bolt M10X1.5X100-MM M 4 N
1 39 6V-3965 6V-3965 Fitting QUICK DISCONNECT 1 N
1 40 6V-4248 6V-4248 Bolt M10X1.5X25-MM M 2 N
3 41 6V-5839 6V-5839 Washer 11X21X2.5-MM THK 4 N
3 42 6V-5844 6V-5844 Bolt M16X2X35-MM M 1 N
2 43 6V-7732 6V-7732 Bolt M10X1.5X25-MM M 20 N
3 44 6V-7744 6V-7744 Locknut M10X1.5-THD M 3 N
1 45 6V-8097 6V-8097 Bolt M12X1.75X30-MM M 3 N
1,3 47 7X-3350 7X-3350 BOLT-LOCKING M12X1.75X35-MM M 4 N
2 48 7X-7801 7X-7801 PLATE-HOIST Tank CYLINDER) (RETRACTED) 1 N
3 50 8T-0722 8T-0722 BOLT-LOCKING M10X1.5X30-MM M 8 N
2 51 8T-4201 8T-4201 BOLT-LOCKING M10X1.5X20-MM M 144 N
1 52 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 4 N
1 53 8T-4244 8T-4244 Nut M12X1.75-THD M 4 N
2 56 5P-9119 5P-9119 GASKET-TAPE ADHESIVE BACKED BD 1 N
S: 5YW / 5YW (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) B: Use AS Required D: Order BY The Meter M: Metric Part Y: Separate Illustration

*Assembly 195-9216 Tank GP-HYDRAULIC Suitable for 797 Truck Hydraulic System
*Original 195-9216 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 195-9216 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.